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[EST REPORT

Applicant: Lightcomm Technology Co., Ltd.

Address: UNIT 1306 13/F ARION COMMERCIAL CENTRE,2-12 QUEEN'S
ROAD WEST,SHEUNG WAN HK

Manufacturer: Lightcomm Technology Co., Ltd.

Address: UNIT 1306 13/F ARION COMMERCIAL CENTRE,2-12 QUEEN'S
ROAD WEST,SHEUNG WAN HK

Factory: Huizhou Hengdu Electronics Co.,Ltd.

Address: No.8 Huitai Road,Huinan High-tech Industrial Park,Huiao
Avenue,Huizhou,Guangdong,Chinal]

E.U.T. Car Multimedia Player

Model Number:

CVD1662-AJ

Series Model:

CVD7621-AJ, CVD9662-AJ

Trade mark:

N/A

FCC ID:

XMF-CVD1662

Date of Receipt:

Aug 04, 2024- Aug 16,

Date of Test: 2024

Aug 04, 2024

Test Specification:

FCC 47 CFR Part 15, Subpart C

Test Result:

The equipment under test was found to be compliance with the
requirements of the standards applied.

Prepared by:

by Hu

Approved & Authorized Signer:

Jerry Hu/ Engineer

Issue Date: August 23, 2024

This test report is based on a single evaluation of one sample of above mentioned products. It is not permitted to
be duplicated in extracts without written approval of Dongguan Lepont Service Co., Ltd.
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LEPONT Report No. LP23080282C01-36
‘ 77 E0183 il page 2 of 82

TABLE OF CONTENTS

GENERAL PRODUCT INFORMATION4

1.1, PRODUCT FUNCTION .....ciittiittiite ettt ettt ettesteesteesteeseestaesteesteeaseaaseaaseassestsesbeesbeesseassesseesbeeaaeesbeenbeeasesbbesbsesbaebeesbesneesreesaeennas
1.2. EUT TECHNICAL DESCRIPTION......ciiiiiiiiittiie st eeeie et teste ettt stestesteesaese et e testesbesteaneeseenteseestestesneaseenes
1.3. INDEPENDENT OPERATION IMODES ......cuteiuiteiiiieitteesiteestteestaeestseestseessseessseessseessssesssesssssesssesssssesssesssssesssessssesssesssseessneens
1.4, GENERAL CONDITION .utttittteiuttestutesuseeststessseesissessseessseessssesssssssssessssesssssssssssssesssssesssessssssssssssssssssseesssesssessseesseesssessneens
1.5, SUPPORT EQUIPIMENT ..ottt ittt ettt sttt ste e ete e te st e shtesbe e beebeesbesbaesbeesbeesbeebeeabeeabessbesteesbaebeebeertesneennes

TEST STANDARDS AND SITES 7

2.1. DESCRIPTION OF STANDARDS AND RESULTS ... .ccittitiittiitteiteeiteeteseesteesteesteesseassesssesssestsesseessaessessssssesssesssesssesnsesssesseesns
2.2. LIST OF TEST AND MEASUREMENT INSTRUMENTS ...utttttttaieeetteesieesstreasseesssssassessssssasssssssssssssessssesssssssssesssssssnessssesssnes
2.3. MEASUREMENT UNCERTAINTY .ottt sttt te et et e s ttesbe e s beesba e sbessaesreesbeesbeebeenbeenresneenes
P I =Sy B o] [ PP TRPROUR TR

SETUP OF EQUIPMENT UNDER TEST10

3.1. RADIOFREQUENCY TEST SETUP L....ciiiiiiiiiiiee e e
3.2. RADIOFREQUENCY TEST SETUP 2.ttt sttt ettt
3.3. CONDUCTED EMISSION TEST SETUP ......oiiiiiiiiic e
3.4. BLOCK DIAGRAM CONFIGURATION OF TEST SYSTEM ....ciiiiiiieieiie e

TEST RESULTS AND MEASUREMENT DATA 13

4.1, DTS (6DB) BANDWIDTH ...coiiieieiiieseste sttt et te et see e e stestestesaesseaseeseeseeeesaesseaseaseeseenseseessensesseasesneensensens
4.2, MAXIMUM PEAK CONDUCTED OQUTPUT POWER ......ccccoiiiitiitecieieite ettt ettt st st sns e n et st srestesnnaneas
4.3. MAXIMUM POWER SPECTRAL DENSITY ..ttt sttt ettt ettt st s te e sbeesteebeentesbsestaestaesres
4.4, UNWANTED EMISSIONS IN NON-RESTRICTED FREQUENCY BANDS .......cccccciiiiiiiieceseeereee et
4.5, RADIATED SPURIOUS EMISSION. .......ooiiitiiitiiie ettt ete et ettt ete et ste e teeaesaaesaeesbeesbeebeenbesnbestaesbaesbeesbeeseeas
4.6. ANTENNA APPLICATION ...ttt ettt ettt ettt e e ettt e st e s besbeebs e s e et e besbesbesbeebaeseenbesbesbesbesbeetaanseneenens
4.7, REEXPOSURE ......cooviiiiitie ittt ettt ettt ettt ettt ettt e st e s te e s he e s be e beeateeabeeabeebe e ebeesbe e beesbesseesaeeabeeabeenbeenbesnbestaesbeesbeesbenseean
T I =10 | N =1 0 1 @ T PSPPI
4.9, PHOTOGRAPHS OF THE EUT ..oiiii ittt ettt ettt ettt ba e st be et e stesaaesteesbesebeebeenbeentasbsestaesbaesreas

Dongguan Lepont Testing Service Co.,Ltd.




’ LEPONT
Q VaElh)

Report No. LP23080282C01-36

page 3 of 82
Revision History of This Test Report
Report Number Description Issued Date
LP24040149C01-36 | Initial Issue 2024-8-23

Dongguan Lepont Testing Service Co.,Ltd.




’ LEPONT
Q VaElh)

1.1

1.2.

Report No. LP23080282C01-36
page 4 of 82

GENERAL PRODUCT INFORMATION

PRODUCT FUNCTION

Refer to Technical Construction Form and User Manual.

EUT TECHNICAL DESCRIPTION

Product Name:

Car Multimedia Player

Model No.:

CVD1662-AJ , CVD7621-AJ, CVD9662-AJ

Test Model No:

CVD1662-AJ

Difference:

The above models are identical in PCB layout, internal
structure and circuit. The difference is the model name and
size for commercial use.

Sample(s) Status

Engineer sample

IEEE 802.11 WLAN
Mode Supported :

X]802.11b X]802.11g
<1802.11n(20MHz channel bandwidth)
X]802.11n(40MHz channel bandwidth)

Modulation :

DSSS with DBPSK/DQPSK/CCK for 802.11b;
OFDM with BPSK/QPSK/16QAM/64QAM for 802.11g/n;

Operating Frequency
Range :

X]2412-2462MHz for 802.11b/g/n(HT20)
X]2422-2462MHz for 802.11n(HT40)

Number of Channels :

<11 channels for 802.11b/g/n(HT20);
X9 channels for 802.11n(HT40);

Antenna Type : External antenna
Antenna Gain : 2dBi
Power Supply: DC 12V

Dongguan Lepont Testing Service Co.,Ltd.
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1.3. INDEPENDENT OPERATION MODES

The EUT has been tested under its typical operating condition.

The EUT configuration for testing is installed on RF field strength measurement to meet
the Commissions requirement and operating in a manner which intends to maximize its
emission characteristics in a continuous normal application.

The Transmitter was operated in the normal operating mode. The TX frequency was
fixed which was for the purpose of the measurements.

Test of channel included the lowest and middle and highest frequency to perform the test, then record
on this report.

Pre-defined engineering program for regulatory testing used to control the EUT for staying in
continuous transmitting and receiving mode is programmed.

Mode Date Rate Test Channel
IEEE 802.11b 1Mbps Low/Middle/High
IEEE 802.11g 6Mbps Low/Middle/High
IEEE 802.11n HT20 MCSO0 Low/Middle/High
IEEE 802.11n HT40 MCSO0 Low/Middle/High

Frequency and Channel list

Channel List
Channel Frequency Channel Frequency

No. (MH2z) No. (MH2z)
1 2412
2 2417
3 2422 3 2422
4 2427 4 2427
5 2432 5 2432
6 2437 6 2437
7 2442 7 2442
8 2447 8 2447
9 2452 9 2452
10 2457 10 2457
11 2462 11 2462

802.11b/g/n(HT20) 802.11n(HT40)

Dongguan Lepont Testing Service Co.,Ltd.




. LEPONT
Q VaElh)

1.4.

1.5.

Report No. LP23080282C01-36

page 6 of 82

GENERAL CONDITION
Temperature Humidity
Ambient Condition: 22.4°C 51.2 %RH
SUPPORT EQUIPMENT
EUT Cable List and Details
Cable Description Length (m) Shielded/Unshielded W'thF/e\r/r\i/t';hOUt
/ / / /
Auxiliary Cable List and Details
Cable Description Length (m) Shielded/Unshielded W'thF/e\r/:i/t';hOUt
/ / / /
Auxiliary Equipment List and Details
Description Manufacturer Model Serial Number
Laptop computer Lenovo Xiaoxin Pro IASHR PF490VBO0
Notes:

1.All the equipment/cables were placed in the worst-case configuration to maximize the emission

during the test.

2.Grounding was established in accordance with the manufacturer’s requirements and conditions for

the intended use.

Dongguan Lepont Testing Service Co.,Ltd.
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TEST STANDARDS AND SITES

2.1. DESCRIPTION OF STANDARDS AND RESULTS

Report No. LP23080282C01-36
page 7 of 82

The EUT have been tested according to the applicable standards as referenced below.

FCC Part Clause Test Parameter Verdict | Remark
15.247(a)(2) DTS (6dB) Bandwidth PASS
15.247(b)(3) Maximum Peak Conducted Output Power PASS
15.247(e) Maximum Power Spectral Density Level PASS
15.247(d) Unwanted Emission Into Non-Restricted PASS
Frequency Bands
15.247(d) Unwanted Emission Into Restricted PASS
15.209 Frequency Bands (conducted)
15.247(d); 15.209 | Radiated Spurious Emission PASS
15.207 Conducted Emission Test N/A
15.203 Antenna Application PASS

NOTEL: N/A (Not Applicable)
15.207 only signals conducted onto the AC power lines are required to be measured. The
equipment is only DC power supply, so “Power Line Conducted Emissions” is not required.

NOTEZ2: The report use radiated measurements in the restricted frequency bands. In
addition, the radiated test is also performed to ensure the emissions emanating from
the device cabinet also comply with the applicable limits.

Dongguan Lepont Testing Service Co.,Ltd.
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2.2. LIST OF TEST AND MEASUREMENT INSTRUMENTS
For conducted emission at the mains terminals test(Shielded Room 1)

Equipment Manufacturer Model No. Serial No. Last Cal. Ingﬂ}al Lab No. | Remark

EMI Test Receiver Rohde & Schwarz ESHS30 8290501003 [Jan. 24, 2024| 1 Year |LEP-E002 ]

Artificial Mains Network Baluelec LSNO16 BLO41%20501 Nov. 15, 2023| 1 Year |LEP-E067 |
Shielded Room 1 MR MR-L05 LEP-E053 |Nov. 17, 2022| 3 Year |LEP-E053 4]
Test software EZ-EMC Fala LEPONT-03A2 N/A N/A N/A ]

For radiated(9K-30M) emission test(966 Chamber 1)

Equipment Manufacturer Model No. Serial No. Last Cal. Ingﬂ}al Lab No. |Remark

EMI Test Receiver Rohde & Schwarz ESR 3 101849 Jan. 31, 2024| 1 Year | LEP-E006 v

Active Loop Antenna Schwarzbeck FMZB 1519C 00008 Jan. 24, 2024| 3 Year | LEP-E068 |

966 Chamber 1 MR MR-L02 LEP-EO51 |Nov. 17, 2022| 3 Year | LEP-EO51 v

Test software EZ-EMC Fala EMEC-3A1 N/A N/A N/A ]
For radiated(30M-1G) emission test(966 Chamber 1)

Equipment Manufacturer Model No. Serial No. Last Cal. In%t:earltal Lab No. |Remark

EMI Test Receiver Rohde & Schwarz ESR 3 101849 Jan. 31, 2024| 1 Year | LEP-E006 ]

TRILOG Broadband Antenna| Schwarzbeck VULB 9163 743 Nov. 20, 2022| 3 Year | LEP-E005 V1
Signal Amplifier HP 8447D 1726A01222 |Jan. 24, 2024| 1 Year | LEP-E007 ]
6dB Attenuator RswTech 5W 6dB LEP-E084 |Jan. 24, 2024| 1 Year | LEP-E084 v
966 Chamber 1 MR MR-L02 LEP-EO51 |Nov. 17,2022| 3 Year | LEP-EO51 ]
Test software EZ-EMC Fala EMEC-3A1 N/A N/A N/A v
For radiated(1-18G) emission test(966 Chamber 1)

Equipment Manufacturer Model No. Serial No. Last Cal. Inie?l}al Lab No. |Remark
Spectrum analyzer Rohde & Schwarz FSV40 101412 Jan. 24, 2024 1 Year | LEP-EQ076 v
Spectrum analyzer Agilent N9020A MY49100060 ([Jan. 24,2024 1 Year | LEP-E020 ]

Horn antenna Schwarzbeck BBHA 9120D 01875 Nov. 20, 2022 3 Year | LEP-E024 V1

Preamplifier Schwarzbeck BBN 9718B 00010 Jan. 24, 2024 | 1 Year | LEP-E025 ]

966 Chamber 1 MR MR-L02 LEP-EO51 |Nov. 17, 2022| 3 Year | LEP-EO51 v

Test software EZ-EMC Fala EMEC-3A1 N/A N/A N/A ]
For radiated(18-40G) emission test(966 Chamber 1)

Equipment Manufacturer Model No. Serial No. Last Cal. Ingt:earll}al Lab No. |Remark

Spectrum analyzer Rohde & Schwarz FSV40 101412 Jan. 24,2024 1 Year | LEP-E076 ]

Horn antenna+Preamplifier | COM-POWER AHB40 10100020 [Sep. 05, 2022| 3 Year | LEP-EOQ75 v
966 Chamber 1 MR MR-L02 LEP-EO51 |Nov. 17,2022| 3 Year | LEP-EO51 ]
Test software EZ-EMC Fala EMEC-3A1 N/A N/A N/A ]

For RF test

Equipment Manufacturer Model No. Serial No. Last Cal. Inst:e?tal Lab No. |Remark
Spectrum analyzer Rohde & Schwarz FSV40 101412 Jan. 24, 2024 1 Year | LEP-EQ076 ]
Spectrum analyzer Agilent N9020A MY49100060 (Jan. 24,2024 1 Year | LEP-E020 v

Vector source Agilent N5182A MY47420382 |Jan. 24, 2024| 1 Year | LEP-E021 V1
Analog signal source Agilent N5171B MY51350292 |Jan. 24, 2024( 1 Year | LEP-E022 v
All instrument Rohde & Schwarz| CMW 500 1201.002K50 |Jan. 24, 2024| 1 Year | LEP-E019 V1

High a”dc'r?;"’mtgg:perat“re Math-mart MT-1202-40 | LEP-E041 |Jan.24,2024| 1 Year | LEP-E041| M
control unit Tonscend JS0806-2 10165 Jan. 24, 2024| 1 Year | LEP-E034 ]
Testing software Tonscend JSTS1120-3 |Ver 2.6.77.0518 N/A N/A N/A ]

Dongguan Lepont Testing Service Co.,Ltd.
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2.4.

MEASUREMENT UNCERTAINTY
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The following measurement uncertainty levels have been estimated for tests performed on

the apparatus:

Parameter Uncertainty
Radio Frequency +1x10"-5
Maximum Peak Output Power +1.0%
Test
Conducted Emissions Test +3.08dB
Radiated Emission Test +4.60dB
Power Density +0.9%
Occupied Bandwidth Test +2.3%
Band Edge Test +1.2%
Antenna Port Emission +3dB
Temperature +3.2%
Humidity +2.5%
Measurement Uncertainty for a level of Confidence of 95%

TEST FACILITY

EMC Lab.

The Laboratory has been assessed and proved to be in
compliance with CNAS/CL01

The Certificate Registration Number is L10100.
The Laboratory has been assessed and proved to be in

compliance with A2LA

The Certificate Registration Number is 6901.01

FCC Designation No.: CN1351

Test Firm Registration No.: 397428

ISED CAB identifier: CN0151
Test Firm Registration No.: 20133

Test Location

Address

Dongguan Lepont Testing Service Co., Ltd.

Room 102, Building 11, No.7, Houjie Science And Technology
Avenue, Houjie, Dongguan, Guangdong, China

Dongguan Lepont Testing Service Co.,Ltd.
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SETUP OF EQUIPMENT UNDER TEST
RADIO FREQUENCY TEST SETUP 1

The component’s antenna ports(s) of the EUT are connected to the measurement instrument
per an appropriate attenuator. The EUT is controlled by PC/software to emit the specified
signals for the purpose of measurements.

Measurement
Instrument

EUT Attenuator

RADIO FREQUENCY TEST SETUP 2

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the
standards: ANSI C63.10. The test distance is 3m.The setup is according to the requirements in
Section 13.1.4.1 of ANSI C63.10-2013 and CAN/CSA-CEI/IEC CISPR 32.

Below 30MHz:

The EUT is placed on a turntable 0.8meters above the ground in the chamber, 3 meter away from the
antenna (loop antenna). The Antenna should be positioned with its plane vertical at the specified
distance from the EUT and rotated about its vertical axis for maximum response at each azimuth
about the EUT. The center of the loop shall be 1 m above the ground. For certain applications, the loop
antenna plane may also need to be positioned horizontally at the specified distance from the EUT.

Above 30MHz:

The EUT is placed on a turntable 0.8meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and
turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable
is 0° to 360°, and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

Above 1GHz:

(Note: the FCC’s permission to use 1.5m as an alternative per TCBC Conf call of Dec. 2, 2014.)

The EUT is placed on a turntable 1.5 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and
turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable
is 0° to 360°, and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

(a) Radiated Emission Test Set-Up, Frequency Below 30MHz

Turntable —  3m _,

EUT
Test
IO.S m

Receiver

Ground Plan Coaxial Cable/

Dongguan Lepont Testing Service Co.,Ltd.
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(b) Radiated Emission Test Set-Up, Frequency Below 1000MHz

-+ S
e | 5
Turntable
\ EUT 1m to 4m
Test _En
Receiver " | |
l ;
Insula‘tE)n

(c) Radiated Emission Test Set-Up, Frequency above 1000MHz

] Antenna (Boresight)
P tower
’ : ‘/'
/ R ~ Hom
4-»}\;"‘ as antenna
== 3m << K : Y\
Y \‘\ / L Y ]
uT I \/ [
1 ~4m X
1 = Spectrum
I:] A \\ analyzer .
e \ \
Tumtable v \ 1
1.5n \ ey
A X 30cm N 5 -]
T Fre-amp 2 gol=1
FVVVVVVVEE ] [ ]

Dongguan Lepont Testing Service Co.,Ltd.
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CONDUCTED EMISSION TEST SETUP

The mains cable of the EUT (Perfect Share Mini) must be connected to LISN. The LISN
shall be placed 0.8m from the boundary of EUT and bonded to a ground reference plane
for LISN mounted on top of the ground reference plane. This distance is between the
closest points of the LISN and the EUT. All other units of the EUT and associated
equipment shall be at least 0.8m from the LISN.

Ground connections, where required for safety purposes, shall be connected to the
reference ground point of the LISN and, where not otherwise provided or specified by the
manufacturer, shall be of same length as the mains cable and run parallel to the mains
connection at a separation distance of not more than 0.8m.

According to the requirements in Section 13.1.4.1 of ANSI C63.10-2013 Conducted
emissions from the EUT measured in the frequency range between 0.15 MHz and 30 MHz
using CISPR Quasi-Peak and average detector mode.

Reference
/Ground Reference
_ EUT Auxiliary Ground
EMI Receiver — Equipment
%l I | koo
80cm BOcm

BLOCK DIAGRAM CONFIGURATION OF TEST SYSTEM

AC Mains EUT Load

Dongguan Lepont Testing Service Co.,Ltd.
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TEST RESULTS AND MEASUREMENT DATA

DTS (6DB) BANDWIDTH

4.1.1. Applicable Standard

According to FCC Part 15.247(a)(2) and KDB 558074 D01 15.247 Meas Guidance v05r02

4.1.2. Conformance Limit

The minimum -6 dB bandwidth shall be at least 500 kHz.

4.1.3. Test Configuration

Test according to clause 3.1 radio frequency test setup 1

4.1.4. Test Procedure

The EUT was operating in IEEE 802.11b/g/n mode and controlled its channel. Printed out
the test result from the spectrum by hard copy function.

The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously

Set RBW = 100 kHz.

Set the VBW 23xRBW (about 300kHz).

Set Span=2 times OBW

Set Detector = Peak.

Set Trace mode = max hold.

Set Sweep = auto couple.

Allow the trace to stabilize.

Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental emission.

Measure and record the results in the test report.

Dongguan Lepont Testing Service Co.,Ltd.
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Test Results:
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Operation Channel Channel Meas_urement Limit Verdict
Mode Number | Frequency (MHz) | Bandwidth (MHz) (kHz)
1 2412 9.989 >500 PASS
802.11b 6 2437 9.992 >500 PASS
11 2462 10.04 >500 PASS
1 2412 16.44 >500 PASS
802.11g 6 2437 16.44 >500 PASS
11 2462 16.41 >500 PASS
1 2412 17.08 >500 PASS
%E'Zf;é)r‘ 6 2437 17.15 >500 PASS
11 2462 17.16 >500 PASS
3 2422 35.14 >500 PASS
802.11n 7 2442 35.13 >500 PASS
(HT40)
11 2462 35.13 >500 PASS

Dongguan Lepont Testing Service Co.,Ltd.
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DTS (6dB) Bandwidth

Test Model

802.11b

Agilent Spectrum Analyzer - Occupied BW

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#IFGain:Low

Channel 1: 2412MHz

SEMSE:INT ALIGN AUTO 01:01:46 AM Jun 15, 2024

12.942 MHz

-56.814 kHz
9.989 MHz

Center Freq: 2.412000000 GHz
o) Trig:FreeRun
o

#Atten: 30 dB

TracelDetector

Radio Std: None
Avg|Held:>10/10

Radio Device: BTS

Clear Write

Average

Max Hold

#/BW 300 kHz Min Hold

Total Power 23.9 dBm

OBW Power
x dB

IMSG

STATUS

DTS (6dB) Bandwidth

Test Model

802.11b

Agilent Spectrum Analyzer - Occupied BW

#IFGain:Low

Channel 6: 2437MHz

SENSE!INT|

ALTGN AUTO 01:02:39 &M Jun 15, 2024

Center Freq: 2.437000000 GHz

=) Trig: Free Run
#Atten: 30 dB

Radio Std: None TracelDetector

Avg|Hold:>10110
Radio Device: BTS

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

12.969 MHz

-89.166 kHz
9.992 MHz

Clear Write

#VBW 300 kHz

Total Power 24.4 dBm

OBW Power
x dB

Dongguan Lepont Testing Service Co.,Ltd.
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DTS (6dB) Bandwidth

Test Model 802.11b

Channel 11: 2462MHz

Agilent Spectrum Analyzer - Occupied BW

SENSE:INT ALIGN AUTO 01:04:59 AM Jun 15, 2024

Center Freq: 2.462000000 GHz
T Trig: Free Run Avg|Hold:>10/10
#Atten: 30 dB

Radio Std: None

4
#IFGain:Low Radio Device: BTS

#VBW 300 kHz

Total Power 24.6 dBm

Occupied Bandwidth
12.969 MHz
-87.508 kHz
10.04 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

TracelDetector

Clear Write

Average

Max Hold

Min Hold

IMSG

STATUS

DTS (6dB) Bandwidth

Test Model 802.11g

Agilent Spectrum Analyzer Occupied BW

|506  AC | SENSE!INT| ALTGN AUTO 01:07:36 4M Jun 15, 2024

Channel 1: 2412MHz

Center Freq: 2.412000000 GHz Radio Std: None

| Trig: Free Run Avg|Hold:>10110
#Atten: 30 dB

#IFGain:Low Radio Device: BTS

] N | Y I N
e ---I——--I---

AN A i T A

Center 2412 GHz
#VBW 300 kHz

Total Power 20.4 dBm

Occupied Bandwidth
16.428 MHz
-43.489 kHz
16.44 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

TracelDetector

Clear Write

Dongguan Lepont Testing Service Co.,Ltd.
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DTS (6dB) Bandwidth

Test Model

802.11g

Agilent Spectrum Analyzer - Occupied BW

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

[
#IFGain:Low

Channel 6: 2437MHz

SENSE:INT ALIGN AUTO

01:07:05 AM Jun 15, 2024

16.440 MHz

-51.038 kHz
16.44 MHz

Center Freq: 2.437000000 GHz
) Trig: Free Run
#Atten: 30 dB

Radio Std: None
Avg|Held:>10/10
Radio Device: BTS

#VBW 300 kHz

Total Power 21.4 dBm

OBW Power
x dB

TracelDetector

Clear Write

Average

Max Hold

Min Hold

IMSG

STATUS

DTS (6dB) Bandwidth

Test Model

802.11g

Agilent Spectrum Analyzer Occupied BW
| |506  AC |

#IFGain:Low

Channel 11: 2462MHz

SENSE!INT|

ALTGN AUTO

01:03:36 &M Jun 15, 2024

Center Freq: 2.462000000 GHz

=) Trig: Free Run
#Atten: 30 dB

Radio Std: None
Avg|Hold:>10/10
Radio Device: BTS

TracelDetector

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.443 MHz

-52.367 kHz
16.41 MHz

#VBW 300 kHz

Total Power 21.4 dBm

OBW Power
x dB

Clear Write

Dongguan Lepont Testing Service Co.,Ltd.
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DTS (6dB) Bandwidth

Test Model

802.11n (HT20)

Agilent Spectrum Analyzer - Occupied BW
R [ I e T
Center Freq 2.412000000 GHz

[
#IFGain:Low

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Channel 1: 2412MHz

ALIGN AUTO 01:08:07 AM Jun 15, 2024

) Trig: Free Run
#Atten: 30 dB

17.452 MHz

-49.429 kHz
17.08 MHz

Center Freq: 2.412000000 GHz TracelDetector

Avg|Hold:>1010

Radio Std: None

Radio Device: BTS

Clear Write

#VBW 300 kHz

Total Power 19.6 dBm

OBW Power
x dB

Agilent Spectrum Analyzer - Occupied BW
Center Freq 2.437000000 GHz

IMSG STATUS
DTS (6dB) Bandwidth
Test Model 802.11n (HT20)
Channel 6: 2437MHz

ALTGN AUTO 01:08:49 &M Jun 15, 2024

— ) Trig:Free Run

HIFGain:Low —_ #Atten: 30 dB

Radio Std: None Frequency

Center Freq: 2.437000000 GHz
Avg|Hold:>10110

Radio Device: BTS

Ref 20.00 dBm

Center 2437 GHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

5 I N I i it i Y N N

17.447 MHz

-58.320 kHz
17.15 MHz

I I A A O
o |

CenterFreq
2.437000000 GHz

#VBW 300 kHz 4000000 MHz

Man

Total Power 20.7 dBm

Freq Offset
OBW Power . 0 Hz

x dB

STATUS

Dongguan Lepont Testing Service Co.,Ltd.
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DTS (6dB) Bandwidth

Test Model

802.11n (HT20)

Agilent Spectrum Analyzer - Occupied BW

EET R T

Channel 11: 2462MHz

ALIGN AUTO 01:09:38 AM Jun 15, 2024

Occupied Bandwidth

17.454 MHz
Transmit Freq Error -58.565 kHz
x dB Bandwidth 17.16 MHz

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz
t. Trig:FreeRun Avg|Held:>10/10

( :
#IFGain:Low © #Atten: 30 dB

Radio Std: None

Radio Device: BTS

#/BW 300 kHz

Total Power 20.8 dBm

OBW Power
x dB

TracelDetector

Clear Write

Average

Max Hold

Min Hold

IMSG

STATUS

DTS (6dB) Bandwidth

Test Model

802.11n (HT40)

Agilent Spectrum Analyzer - Occupied BW
(EE=RE e S 0EE ACE (=

Channel 3: 2422MHz

ALIGN AUTOD 01:10:30 &M Jun 15, 2024

Span 80.000 MHz Center Freq: 2.422000000 GHz Radie Std: Nene
T Trig: Free Run Avg|Hold:=10/10
#IFGain:Low #Atten: 30 dB

Span

Ref 20.00 dBm

Occupied Bandwidth
35.725 MHz

Transmit Freq Error -143.51 kHz
x dB Bandwidth 35.14 MHz

- ---l----l---
A N e e e R N I
gy

#VBW 300 kHz

Total Power 19.7 dBm

OBW Power
x dB

STATUS

Radio Device: BTS Span
80.000 MHz

Dongguan

Lepont Testing Service Co.,Ltd.
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DTS (6dB) Bandwidth

Test Model

802.11n (HT40)

Agilent Spectrum Analyzer - Occupied BW

SEMSE:INT)

Channel 7: 2442MHz

ALIGN AUTO 01:11:01 AM Jun 15, 2024

[
#IFGain:Low

Center 2.442 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.724 MHz
-153.93 kHz
35.13 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.442000000 GHz
&) Trig: Free Run
#Atten: 30 dB

#/BW 300 kHz

Total Power

OBW Power

x dB

TracelDetector

Radio Std: None
Avg|Heold:=>10/10
Radio Device: BTS

Clear Write

Average

Max Hold

Min Hold
19.9 dBm

Detector
Average »

IMSG

STATUS

DTS (6dB) Bandwidth

Test Model

802.11n (HT40)

Agilent Spectrum Analyzer - Occupied BW

SEMSE:INT|

Channel 11: 2462MHz

ALIGN AUTOD 01:12:26 &M Jun 15, 2024

Center Freq: 2.462000000 GHz

#IFGain:Low

. Trig: Free Run
#Atten: 30 dB

Radie Std: None TracelDetector

Avg|Held:>10/10
Radio Device: BTS

Center 2.462 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.733 MHz
-159.72 kHz
35.13 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

OBW Power

x dB

Clear Write

Sweep 9.933 ms
20.3 dBm

Dongguan Lepont Testing Service Co.,Ltd.
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4.2. MAXIMUM PEAK CONDUCTED OUTPUT POWER
4.2.1. Applicable Standard

According to FCC Part 15.247(b)(1) and KDB 558074 D01 15.247 Meas Guidance v05r02

4.2.2.Conformance Limit

The maximum conducted output power of the intentional radiator for systems using digital
modulation in the 2400 - 2483.5 MHz bands shall not exceed: 1 Watt (30dBm).

4.2.3. Test Configuration

Test according to clause 4.2.4 radio frequency test setup 1

4.2.4. Test Procedure

EUT Attenuator Power meter

B According to FCC Part15.247(b)(3)

As an alternative to a peak power measurement, compliance with the one Watt limit can be based on a measurement
of the maximum conducted output power. Maximum Conducted Output Power is defined as the total transmit power
delivered to all antennas and antenna elements averaged across all symbols in the signaling alphabet when the
transmitter is operating at its maximum power control level. Power must be summed across all antennas and antenna
elements. The average must not include any time intervals during which the transmitter is off or is transmitting at a
reduced power level. If multiple modes of operation are possible (e.g., alternative modulation methods), the maximum
conducted output power is the highest total transmit power occurring in any mode.

Set the RBW =DTS bandwidth(about 1MHz).

Set VBW =3*RBW (about 3MHz)

Set the span =3*RBW

Set Sweep time = auto couple.

Set Detector = peak.

Set Trace mode = max hold.

Allow trace to fully stabilize.

Use peak marker function to determine the peak amplitude level.

B According to FCC Part 15.247(b)(4):

The conducted output power limit specified in paragraph (b) of this section is based on the use of antennas with
directional gains that do not exceed 6 dBi. Except as shown in paragraph (c) of this section, if transmitting antennas of
directional gain greater than 6 dBi are used, the conducted output power from the intentional radiator shall be reduced
below the stated values in (b)(3) of this section, as appropriate, by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

B Place the EUT on the desktop and set it to launch mode. Remove the antenna from the EUT and connect the
low-loss RF cable from the antenna port to the power meter. Measure the peak power of each channel.

Dongguan Lepont Testing Service Co.,Ltd.
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Operation Channel Channel Measurement Limit Verdict
Mode Number | Frequency (MHz) Level (dBm) (dBm)
1 2412 14.45 30 PASS
802.11b 6 2437 14.32 30 PASS
11 2462 14.11 30 PASS
1 2412 14.28 30 PASS
802.11¢g 6 2437 14.31 30 PASS
11 2462 13.82 30 PASS
1 2412 13.43 30 PASS
8(OH2.I_;(%;1 6 2437 13.70 30 PASS
11 2462 13.17 30 PASS
3 2422 11.90 30 PASS
8(2%4113)” 7 2442 12.52 30 PASS
11 2462 12.86 30 PASS

All three models have been verified, and the worst data model is CVYD1662-AJ; The remaining two models
differ by less than 0.5db.
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( . LEPONT Report No. LP23080282C01-36
4.3 MAXIMUM POWER SPECTRAL DENSITY

4.3.1. Applicable Standard

According to FCC Part15.247(e) and KDB 558074 D01 15.247 Meas Guidance v05r02

4.3.2. Conformance Limit

The transmitter power spectral density conducted from the transmitter to the antenna shall
not be greater than 8 dBm in any 3 kHz band during any time interval of continuous
transmission.

4.3.3. Test Configuration

Test according to clause 3.1 radio frequency test setup 1

4.3.4. Test Procedure

This procedure shall be used if maximum peak conducted output power was used to
demonstrate compliance

The transmitter output (antenna port) was connected to the spectrum analyzer

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to: 3 kHz

Set the VBW t0:10 kHz.

Set Detector =Peak.

Set Sweep time = auto couple.

Set Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the RBW.
Note: If antenna Gain exceeds 6 dBi, then PSD Limit=8-(Gain- 6)

Dongguan Lepont Testing Service Co.,Ltd.
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Operation Channel Channel Frequency Measurement Level Limit Verdict
Mode Number (MHz) (dBm/3kHz) (dBm/3kHz)
1 2412 -5.108 8 PASS
802.11b 6 2437 -5.927 8 PASS
11 2462 -5.012 8 PASS
1 2412 -8.764 8 PASS
802.11g 6 2437 -8.048 8 PASS
11 2462 -7.758 8 PASS
1 2412 -9.345 8 PASS
EzOHZT';é)” 6 2437 9.138 8 PASS
11 2462 -8.980 8 PASS
3 2422 -12.341 8 PASS
8(0H2T'4113)” 7 2442 12,553 8 PASS
11 2462 -11.958 8 PASS

Note: the test RF cable loss is 0.5 dB that had added the result.
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Power Spectral Density
Test Model 802.11b
Channel 1: 2412MHz

Agilent Spectrum Analyzer - Swept SA
RL |s0a  AC | SENSE!INT| ALIGN AUTO 04:52:48 AM May 29, 2024
M #Avy Type: RMS Peak Search
arker 1 2.412720000000 GHz . g Type: 3 4
PNO: Fast L, Trig: Free Run Avg|Held:>10/10 y
IFGain:Low Atten: 10 dB

Mkr1 2.412 72 GHz NextPeak
-5.108 dBm I
i)

Next Pk Right

Next Pk Left

Mkr—RefLvl

Center 2.41200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #/BW 10 kHz Sweep 4.218 s (1001 pts)

MSG STATUS

Power Spectral Density
Test Model 802.11b
Channel 6: 2437MHz

Agilent Spectrum Analyzer - Swept SA
SENSEINT| | ALTGN AUTO 04:55:01 AM May 29, 2024

#Avg Type: RMS Peak Search

PNO: Fast L, Irig:FreeRun Avg|Held:>10/10 REASARR

IFGain:Low Atten: 10 dB

Mkr1 2.436 36 GHz NextPeak
-5.927 dBm - I

Next Pk Right
s

Next Pk Left

Mkr—RefLvl

Center 2.43700 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kKHz Sweep 4.218 s (1001 pts)

MSG

Dongguan Lepont Testing Service Co.,Ltd.
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Power Spectral Density
Test Model 802.11b
Channel 11: 2462MHz

Agilent Spectrum Analyzer - Swept SA
SENSEINT ALTGN AUTO 04:56:13 AM May 29, 2024

#Avg Type: RMS ; Peak Search

PNO: Fast L, Trig:FreeRun Avg|Held:>1010 REASARR

IFGain:Low Atten: 10 dB

Mkr1 2.463 52 GHz| [
[oghidy Rer9.00 dBm 5.012 dBm |8 |

Next Pk Right
|-

Next Pk Left

Mkr—RefLvl

Center 2.46200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)

Power Spectral Density

Test Model 802.11g
Channel 1: 2412MHz

|506  AC | SENSE!INT| ALIGN AUTO 035:00:26 AM May 29, 2024 EreR e
Marker 1 2. 416360000000 GHz _ #Avg Type: RMS
PNO: Fast Trig: Free Run Avg|Held:>10110 /
IFGain:Low Atten: 10 dB

Mkr1 2.416 36 GHz NextPeak
10 g8idiy__Ref 0.00 dBm e oeh dBn |

Next Pk Right
| B

Next Pk Left

Mkr—RefLvl

Center 2.41200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)

Dongguan Lepont Testing Service Co.,Ltd.
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Power Spectral Density
Test Model 802.11g
Channel 6: 2437MHz

Agilent Spectrum Analyzer - Swept SA
SENSEINT ALTGN AUTO 04:56:40 AM May 29, 2024

#Avg Type: RMS ; Peak Search

PNO: Fast L, Trig:FreeRun Avg|Held:>1010 REASARR

IFGain:Low Atten: 10 dB

Mkr1 2.428 84 GHz NextPeak
-8.048 dBm - I

Next Pk Right

Next Pk Left

Mkr—RefLvl

Center 2.43700 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)
E STATUS
Power Spectral Density
Test Model 802.11g

Channel 11: 2462MHz

Agilent Spectrum Analyzer - Swept SA
B [s0a ac | SENSENT] | ALIGNAUTO |04:57:20 AM Moy 20, o+ N
Marker 1 2.453840000000 GHz _ #Avg Type: RMS
PNO: Fast Trig: Free Run Avg|Held:>10110 /
IFGain:Low Atten: 10 dB

Mkr1 2.453 84 GHz NextPeak
[9gaids _Ref 0.00 dBm -7.758 dBm |

Next Pk Right
| B

Next Pk Left

Mkr—RefLvl

Center 2.46200 GHz Span 40.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts)

MSG
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LEPONT Report No. LP23080282C01-36
‘ 77 E0183 il page 29 of 82
Power Spectral Density
Test Model 802.11n (HT20)
Channel 1: 2412MHz

Agilent Spectrum Analyzer - Swept SA

Center 2.41200 GHz
#Res BW 3.0 kHz

MSG

PNO: Fast L, Trig:FreeRun
IFGain:Low

SENSE:INT ALIGN AUTO
#Avg Type: RMS

Avg[Hold:>1010

04:49:58 AM May 29, 2024

Atten: 10 dB

Mkr1 2.406 92 GHz
-9.345 dBm

Span 40.00 MHz

#VBW 10 kHz Sweep 4.218 s (1001 pts)

Peak Search

NextPeak
| e |
Next PK Right
| e |

Next Pk Left

Mkr—RefLvl

Power Spectral Density

Test Model

802.11n (HT20)

Agilent Spectrum Analyzer - Swept SA
RL | okl &c ||

Marker 1 2432560000000 GHz

10 dBidiv  Ref 0.00 dBm
Log

Center 2.43700 GHz
#Res BW 3.0 kHz

MSG

PNO: Fast )
IFGain:Low

Channel 6: 2437MHz

| ALIGN AUTO
#Avg Type: RMS
Avg|Hold:>10110

SENSE!INT| 04:48:31 AM May 29, 2024

Trig: Free Run
Atten: 10 dB

Mkr1 2.432 56 GHz
-9.138 dBm

A N P e i e s O
S N O

Span 40.00 MHz
Sweep 4.218 s (1001 pts)

#VBW 10 kHz

Peak Search

NextPeak
i
Next Pk Right
| B

Next Pk Left

Mkr—RefLvl

Dongguan Lepont Testing Service Co.,Ltd.
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Power Spectral Density
Test Model 802.11n (HT20)
Channel 11: 2462MHz

Agilent Spectrum Analyzer - Swept SA
SEMSE:INT| ALIGN AUTO 04:46:29 AM May 29, 2024

#Avg Type: RMS Peak Search

PNO: Fast L, 1rig:FreeRun Avg|Held:>1010

IFGain:Low Atten: 10 dB

Mkr1 2.462 56 GHz NextPeak
-8.980 dBm [— |

Next PK Right

- Next Pk Left

Marker Delta

M

W‘“l""ﬁﬂ —

Mkr—CF
B |

Mkr—RefLvl

Center 2.46200 GHz Span 40.00 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 4.218 s (1001 pts) _
E STATUS

Power Spectral Density
Test Model 802.11n (HT40)
Channel 3: 2422MHz

Agilent Spectrum Analyzer - Swept SA

RL |Ss0&  ac | SEMSE:INT ALIGN AUTO
Marker 1 2.423440000000 GHz . #Avg Type: RMS
PNO: Fast L, Trig: Free Run Avg|Held:>10/10

IFGain:Low Atten: 10 dB

Peak Search

Mkr1 2.423 44 GHz NextPeak
10 gBidis _Ref 0.00 dBm "15.341 dBm |

T —
L ey, | (B

I i =
(B |
Marker Delta|
|
Mkr—CF
| B |

MKkr—RefLvl

Center 2.42200 GHz Span 80.00 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 8.435s (1001 pts)|7
E STATUS

Dongguan Lepont Testing Service Co.,Ltd.
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Agilent Spectrum Analyzer - Swept SA

RL |Ss0&  ac | SEMSE:INT |

ALIGN AUTOD

LEPONT
771018 a0 page 31 of 82
Power Spectral Density
Test Model 802.11n (HT40)
Channel 7: 2442MHz

Marker 1 2.444480000000 GHz
PNO: Fast )
IFGain:Low

Trig: Free Run
Atten: 10 dB

10 dBidiv.  Ref 0.00 dBm
Log

B R TR A

Center 2.44200 GHz
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

#Avé Type: RMS
Avg|Hold:=10/10

Mkr1 2.444 48 GHz

Sweep

Peak Search

NextPeak
-12.553 dBm —
Next Pk Right
[
Next Pk Left
|
Marker Delta
B
Mkr—CF

MKkr—RefLvl

Span 80.00 MHz

8.435 s (1001 pts) |

Power Spectral Density

Test Model

802.11n (HT40)

Agilent Spectrum Analyzer - Swept SA
RF SEMSE:INT)

Channel 11: 2462MHz

ALIGN AUTO

05:08:08 AM

PHO: Fast () Trig: Free Run
IFGain:Low Atten: 10 dB

10 dBidiv
Log

Center 2.46200 GHz
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

#Avg Type: RMS
Avg|Heold:=>10/10

Mkr1 2.453 84 GHz

Sweep

Peak Search

NextPeak
-11.958 dBm F——
Next PK Right
|
Next Pk Left
B
Marker Delta

BT MKr—CF

Mkr—RefLvl

I
I
I
I
I
-
I
I
|

Span 80.00 MHz

8.435 s (1001 pts) |
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4.4. UNWANTED EMISSIONS IN NON-RESTRICTED FREQUENCY BANDS
4.4.1. Applicable Standard
According to FCC Part15.247(d) and KDB 558074 D01 15.247 Meas Guidance v05r02

4.4.2. Conformance Limit

According to FCC Part 15.247(d):

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum

or digitally modulated intentional radiator is operating, the radio frequency power that

is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based

on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies
with the conducted power limits based on the use of RMS averaging over a time interval,
as permitted under paragraph (b)(3) of this section, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB.

4.4.3. Test Configuration

Test according to clause 3.1 radio frequency test setup 1

4.4.4. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer
Reference level measurement

Establish a reference level by using the following procedure:

Set instrument center frequency to DTS channel center frequency.

Set the span to = 1.5 times the DTS bandwidth.

Set the RBW = 100 kHz.

Set the VBW = 3 x RBW.

Set Detector = peak.

Set Sweep time = auto couple.

Set Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum PSD level.

Note that the channel found to contain the maximum PSD level can be used to establish

the reference level.
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Emission level measurement

Set the center frequency and span to encompass frequency range to be measured.
Set the RBW = 100 kHz.

Set the VBW =300 kHz.

Set Detector = Peak

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized frequency
band (excluding restricted frequency bands) are attenuated by at least the minimum
requirements . Report the three highest emissions relative to the limit.

Test Results

All the antennas and modulation modes were tested, and the worst data for is shown in the
table below.

Note: the test RF cable loss is 0.5 dB, we checked all test conducted spurious test data with
this loss that complied with FCC rule requirement.
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PSD(Power Spectral Density ) RBW=100kHz, VBW =300 kHz
Test Model [X1802.11b | [1802.11g | [802.11n(HT20) | []802.11n(HT40)
Channel 1: 2412MHz

Agilent Spectrum Analyzer - Swept SA
SEMSE:INT| ALIGN AUTO 12/16:22 PM May 21, 2024
#Avg Type: RMS Peak Search
PNO: Fast L, 1rig:FreeRun Avg|Held:>1010
IFGain:Low Atten: 30 dB

NextPeak
|
Next PK Right
||
Next Pk Left
|||

Marker Delta

Mkr—RefLvl

More
10of2

Span 40.00 MHz

# #VBW 300 kHz Sweep 3.867 ms (1001 pts) _
IMSG STATUS

Band edge
Test Model X]802.11b | [1802.11g | [802.11n(HT20) | []802.11n(HT40)

Channel 1: 2412MHz

Agilent Spectrum Analyzer - Swept SA

RL |Ss0&  ac | SEMSE:INT ALIGN AUTO 12:12:35 P May 21, 2024
#Avg Type: RMS
Avg|Hold:=10/10

PNO: Fast L, Trig: Free Run
IFGain:Low Atten: 30 dB

Select Marker’

3
| B |

Normal

Stop 2.45000 GHz
Sweep 14.40 ms (1001 pts)

FUNCTION FUMCTION WIDTH FUMCTION WVALUE &

e = =

Off

bes o [ —————
2.41145 GHz T I R N —

1
2 2.400 00 GHz A2706dBm| [ [ ]
3 2.396 00 GHz 40358dBm| [ [ ] ;
4 - ] Properties»
5
? |
g More
10 10f2

e
MSG STATUS

Unwanted Emissions in non-restricted frequency bands
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Test Model [X]802.11b | [1802.11g | [J802.11n(HT20) | []802.11n(HT40)
Channel 1: 2412MHz

Agilent Spectrum Analyzer - Swept SA

SO i ch | E— i ALIGNAUTO  [12:29:35P)
#Avg Type: RMS TRACE Marker

Avg|Held:»10/10 TWPE
e e [
Mkr2 4.821 GHz 2
Ref 20.00 dBm -50.042 d Bm | EG_—
Xi Normal
T
Delta
| B |
Fixed»
e
Stop 26.50 GHz
#/BW 300 kHz Sweep 2.530 s (1001 pts) Off
MKR MODE TRC SCL FUNCTION FUNCTION 'wWIDTH FUNCTION WALUE ~
1 -n-——— ==
2 fFl 4821 GHz[ H0042dBm|[ [ [ ]
| A R 4
3 Properties»
5
o e
7 |
: More
10 10of2
1 I B S B B
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PSD(Power Spectral Density ) RBW=100kHz, VBW =300 kHz
Test Model X]802.11b | [ 1802.11g | [802.11n(HT20) | []802.11n(HT40)
Channel 6: 2437MHz

Agilent Spectrum Analyzer - Swept SA

SEMSE:INT ALIGN AUTO 10i57:57 AM May 30, 2024 Peak S h
Marker 1 2.437480000000 GHz . #Avg Type: RMS eak Searc
PNO: Fast L, Trig: Free Run Avg|Held:>100/100 s
IFGain:Low Atten: 30 dB i
Mkr1 2.437 48 GHz MENE
EOgBidw Ref 20.00 dBm 8.915 dBm n— |

A e el T
---

Next Pk Left
|
Marker Delta
B |
Mkr—CF
—I
Mkr—RefLvl

|
More
Center 2.43700 GHz Span 40.00 MHz Ui

#VBW 300 kHz Sweep 3.867 ms (1001 pts)j
IMSG STATUS

Unwanted Emissions in non-restricted frequency bands
Test Model [X]802.11b | []802.11g | [1802.11n(HT20) | []802.11n(HT40)
Channel 6: 2437MHz

Agilent Spectrum Analyzer - Swept SA

SEMSE:INT| ALIGN AUTO
#Avg Type: RMS Trace/Detector

PNO: Fast L, T11g:FreeRun Avg|Held:>100100
IFGain:Low Atten: 30 dB Select Trace
>
Mkr2 4.871 GHz 1
10 deicly_Ref 20.00 dBm i adaloilll —
Clear Write
| | |
Trace Average
N | e |
MaxHold
] |
Stop 26.50 GHz
Sweep 2.530 s (1001 pts) Min Hold
MKR MODE| TRC SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE (] |
_zmm——— e |
| 4871GHz[ 43%6d4dBm| [ | | .
N R ViewBlank
Trace On

| TestModel | PSD(Power Spectral Density ) RBW=100kHz, VBW =300 kHz |
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[X]802.11b | [1802.11g | [802.11n(HT20) | []802.11n(HT40)

Agilent Spectrum Analyzer - Swept SA
RF SEMSE:INT) ALIGN AUTO

Channel 11: 2462MHz

11:13:25 AM May 30, 2024

#Avg Type: RMS
PHO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Peak Search

NextPeak
|
Next Pk Right
|
Next Pk Left
B
Marker Delta
| B
Mkr—CF
|
Mkr—RefLvl

More
10f2

# #VBW 300 kHz Sweep 3.867 ms (1001 pts) _
IMSG STATUS

Band edge

Test Model X]802.11b | [1802.11g | [1802.11n(HT20) | []802.11n(HT40)

Agilent Spectrum Analyzer - Swept SA
RL RF SEMSE:INT ALIGN AUTO

Channel 11: 2462MHz

11:21:58 AM

Marker 2 2.475000000000 GHz _ #Avg Type: RMS
= Trig: Free Run Avg|Held:>100/100
IFGain:Low Atten: 30 dB

TRACE Marker
TYPE

Select Marker.

2
Bl |
Normal
] |
Delta
e aie | |
Fixedl
e |
Start 2.45000 GHz Stop 2.50000 GHz
#Res BW 100 kHz Sweep 4.800 ms (1001 pts) Off
MKR MODE TRC| 5CL bes o FUNCTION FUNCTION WIDTH FUNCTION WALUE
W F [1[f] 246250GHz[  9235dBm| | | |
2
3
4 I
5 I
¢ I
7
5 I
9 I
10 |
Ga - [ [ |
<
MSG
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Unwanted Emissions in non-restricted frequency bands
Test Model X]802.11b | [ 1802.11g | [1802.11n(HT20) | []802.11n(HT40)
Channel 11: 2462MHz
Agilent Spectrum Analyzer - Swept SA
QO it . i 48 s ALIG AUTO
#Avg Type: RMS
PNO: Fast L, Trig: Free Run Avg|Held:>100/100
IFGain:Low Atten: 30 dB Select Marker
| 4
2
Ref 20.00 dBm B |
X1 Normal
-10.56 dBm) _I
Delta
e |
Fixed»
|
Start 30 MHz Stop 26.50 GHz
#Res BIW 100 kHz #VBW 300 kHz off
MKR MODE TRC| 5CL bes i FUNCTION FUNCTION WIDTH FUNCTION WALUE
@ F (1)1  oaesGHzl eavzam| | | WM
2 [ F | a927GHz|  AzaaBdBm[ | [ |
I .
3 ] Propericss
5
3 [P
2 |
- More
10 10f2
11 I s S R — ~
MSG STATUS

| Test Model |

PSD(Power Spectral Density ) RBW=100kHz, VBW =300 kHz
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[1802.11b | X]802.11g | [802.11n(HT20) | [1802.11n(HT40)

Agilent Spectrum Analyzer - Swept SA

RF

PNO: Fast Ly

IFGain:Low

#VBW 300 kHz

Channel 1: 2412MHz

SENSE:INT ALIGN AUTO!
#Avg Type: RMS

Avg|Heold:=>10/10

12:49:32 PM May 21, 2024

Peak Search

7 Trig:Free Run
Atten: 30 dB
NextPeak

|
Next Pk Right
|
Next Pk Left
B
Marker Delta
| B
MKkr—CF
|
Mkr—RefLvl

More
10f2

Sweep 3.867 ms (1001 pts)

_l

Agilent Spectrum Analyzer - Swept SA

RL

RF | 50&

IMSG STATUS
Band edge
Test Model [1802.11b | X]802.11g | [1802.11n(HT20) | []802.11n(HT40)
Channel 1: 2412MHz

PNO: Fast

FGain:Low

ALIGN AUTO
#Avg Type: RMS
Avg|Held:>10/10

SEMSE:INT|

Marker

) Trig:Free Run
Atten: 30 dB

Select Marker.

10 dBidiv
Log

Ref 20.00 dBm

bes o

241323 GHz 5489dBm[ [ 000000 0000 |

2.400 00 GHz 28025dBm| [ [ ]

2.394 64 GHz 33502dBm| [ [ ]
O A

FUNCTION FUMCTION WIDTH FUMCTION WVALUE &

Test Model

Unwanted Emissions in non-restricted frequency bands

[ 1802.11b

X]802.11g | [802.11n(HT20) | []802.11n(HT40)
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Agilent Spectrum Analyzer - Swept SA

SOGEES A Bl

Channel

1: 2412MHz

ALIGN AUTOD

PNO: Fast ) Trig: Free Run
IFGain:Low Atten: 30 dB

#Avg Type: RMS
Avg|Held:>10/10

Select Marker.

Ref 20.00 dBm

Start 30 MHz

Res BW 100 kHz

#VBW 300 kHz

Mkr2 4.821 GHz 2
-53.565 dEm | IEG—

Stop 26.50 GHz

MKR MODE TRC| SCL

®

FUNCTION

=
1 2.412 GHz 2778dBm| |

I
4821 GHz 53565dBm| [ [ 0]
rr— 1

FUMCTION WIDTH FUMCTIOMN WVALUE &

PSD(Power S

pectral Density ) RBW=100kHz, VBW =300 kHz

Test Model

[1802.11b |

[XI802.11g

| [7802.11n(HT20) | [802.11n(HT40)
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Agilent Spectrum Analyzer - Swept SA

Channel 6: 2437MHz

SEMSE:INT| ALIGN AUTOD 11:38:02 AM May 30, 2024

Agilent Spectrum Analyzer - Swept SA

#Avg Type: RMS Peak Search
PNO: Fast L, Trig: Free Run Avg|Held:>100/100
IFGain:Low Atten: 30 dB

Mkr1 2.438 24 GHz e Renk

10 gBidw Ref 20.00 dBm 7.169 dBm —
L bbbl ad) L [
| |

Marker Delta

eS|

Mkr—CF
| e |

MKkr—RefLvl
B

More

Span 40.00 MHz el

#VBW 300 kHz Sweep 3.867 ms (1001 pts)f
IMEG STATUS 4'

Unwanted Emissions in non-restricted frequency bands
Test Model [1802.11b | [X]802.11g | [1802.11n(HT20) | []802.11n(HT40)
Channel 6: 2437MHz

SEMSE:INT ALIGN AUTO

#Avg Type: RMS

01:43:51 AM May 31, 2024

PNO: Fast L, T1rig:FreeRun Avg|Held:> 1001100
IFGain:Low Atten: 30 dB Select Marker
>
2
10 dBidiv  Ref 20.00 dBm |
Log
Normal
T |
Delta
e |
Fixed»
] |
Stop 26.50 GHz
Sweep 2.530 s (1001 pts) Off
MKR MODE FUNCTION FUMCTION WIDTH FUMCTION WALUE

1 IEEEE 2.436 GHz AT T— e |

2 = 4.871 GHz £51682dBm| |

3 I A :

4 ] Properties»

5 ]

6 | e

7 E— |

]

5 I More
10 ] 10f2
1 I -

‘ >
MSG STATUS

| TestModel |

PSD(Power Spectral Density ) RBW=100kHz, VBW =300 kHz |
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[1802.11b | X]802.11g | [802.11n(HT20) | []802.11n(HT40)
Channel 11: 2462MHz

Agilent Spectrum Anﬂlyzer Swept SA
SEMSE:INT ALIGN AUTO 01:45:50 AM May 31, 2024
#Avg Type: RMS Peak Search
PHO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak
|
Next Pk Right
|
Next Pk Left
B
Marker Delta
| B
Mkr—CF
|
Mkr—RefLvl

More
10f2

# #VBW 300 kHz Sweep 3.867 ms (1 001 pts) _
IMSG STATUS

Band edge
Test Model [1802.11b | X]802.11g | [1802.11n(HT20) | []802.11n(HT40)
Channel 11: 2462MHz

SEMSE:INT ALIGN AUTO =
#Avg Type: RMS Display
PNO: Fast L, Trig: Free Run Avg|Held:>100/100
IFGain:Low Atten: 30 dB

Annotation»

B
Title»

Graticule
On Off

DisplayLine
-13.88 dBm
On Off

Stop 2.50000 GHz
Sweep 4.800 ms (1001 pts)

MKR MODE TRC| SCL FUNCTION FUMCTION WIDTH FUMCTION WVALUE &

2463 20 GHz 6. 191 #Bm [ 00 000000
2.475 00 GHz 24720dBm| [ [ ]
I A

System

Display»
Settings

Unwanted Emissions in non-restricted frequency bands
Test Model [1802.11b | [X1802.11g | [1802.11n(HT20) [ [1802.11n(HT40)
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Channel 11: 2462MHz

Agilent Spectrum Analyzer - Swept SA
SOlcEEcEEnEa| R ALIGN AUTD 02:01:28 AM
#Avg Type: RMS TRACE

Trig: Free Run Avg|Held:>100/100 TVPE
DET

PNO: Fast )
IFGain:Low —_ Atten: 30 dB

Select Marker.

Mkrz 4.927 GHz 2
Ref 20.00 dBm -54.608 dBm e — |

X1 Normal

Stop 26.50 GHz

MKR MODE TRC| SEL ® FUNCTION FUMCTION WIDTH FUMCTIOMN WVALUE &

T
Off
___ (|

PSD(Power Spectral Density ) RBW=100kHz, VBW =300 kHz
[J802.11b | [J802.11g [ [XI802.11n(HT20) | [1802.11n(HT40)

Test Model
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Channel 1: 2412MHz

Agilent Spectrum Analyzer - Swept SA

IFGain:Low Atten: 30 dB

SEMSE:INT ALIGN AUTO 12:55:31 PM May 21, 2024
#Avg Type: RMS Peak Search
PNO: Fast L, Trig: Free Run Avg|Held:>10/10 Flih

10 dBidiv. Ref 20.00 dBm
cg

Mkr1 2.413 24 GHz NextPeak
4.490 dBm| I
[

Next Pk Right
|
Next Pk Left
|
Marker Delta
B |
Mkr—CF
|
Mkr—RefLvl

More
10f2

IMSG

#VBW 300 kHz Sweep 3.867 ms (1 001 pts)] sl e
STATUS

Band edge

Test Model

[ 1802.11b

| []802.11g | [XI802.11n(HT20) | []802.11n(HT40)

Agilent Spectrum Analyzer - Swept SA

Channel 1: 2412MHz

SENSE:INT ALIGN AUTO! 12:58:57 PM May 21, 2024
#Avg Type: RMS

PNO: Fast L, Trig: Free Run Avg|Held:>10/10
IFGain:Low Atten: 30 dB Select Marker
>
Mkr3 2.396 59 GHz 3
1L%ngdiv Ref 20.00 dBm -41.241 dBm ||
Normal
T |
Delta
| | |
Fixed»
] |
#VBW 300 kHz Sweep 12.47 ms (1001 pts) Off
MKR MODE FUNCTION FUMCTION WIDTH FUMCTION WALUE

1 IEEEEE 3417 00 GHz T S F—

2 = [ 240000GHz| 38917dBm|[ | [ ]

3 1 |  239689GHz[ 4241dBm| | | | .

4 [ ___ Properties»

5 I R A B

5 - o o o e

7 ] |

- ]

g - ] More
10 I A R 10of2
11 [ [ |4
< 3

STATUS |

Unwanted Emissions in non-restricted frequency bands

Test Model

[ 1802.11b

| [1802.11g | [X1802.11n(HT20) | []802.11n(HT40)

Channel 1: 2412MHz
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e~ ol |
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ALIGN AUTO

PNO: Fast L, 14
IFGain:Low

: Free Run
Atten: 30 dB

#Avg Type: RMS
Avg|Held=>10/10

Marker

Select Marker’

Mkr2 7.230 GHz 2
Ref 20.00 dBm -56.555 dBm ] —
Normal
i |
Delta
e |
Fixed»
T |
Stop 26.50 GHz
Sweep 2.530 s (1001 pts) Off
MKR MODE TRC| SCL bes i FUNCTION FUMCTION %IDTH FUMCTION WALUE
1 [ £]  2412CGHz[  3772dBm| | i |

PSD(Power S

pectral Density ) RBW=100kHz, VBW =300 kHz

Test Model

[1802.11b |

[1802.11g | [XI802.11n(HT20) | []802.11n(HT40)

Channel 6: 2437MHz
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Agilent Spectrum Analyzer - Swept SA

RF

SENSE:INT ALIGN AUTO!
#Avg Type: RMS

AvgHold>100/100

Peak Search

PHO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB
NextPeak

|
Next Pk Right
|
Next Pk Left
B
Marker Delta
B
MKkr—CF
s |
Mkr—RefLvl

More
10of2

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

#VBW 300 kHz

STATUS

_l

Test Model

Agilent Spectrum Analyzer - Swept SA

RL

Unwanted Emissions in non-restricted frequency bands

[1802.11b | [1802.11g | [X802.11n(HT20) | []802.11n(HT40)

Channel 6: 2437MHz

| ALIGN AUTO
#Avg Type: RMS

|Ss0&  ac | SEMSE:INT| 02:23:33 4M May 31, 2024

Marker

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB Select Marker
>
Mkr2 4.871 GHz 2
-54.906 dBm | ————
N A N A A N N Normal
e |
Delta
e |
Fixed»
= ] |
Off
MKR MODE TRC| 5CL bes o FUNCTION FUNCTION WIDTH FUNCTION WALUE
1 | 2436 GHz| P I D D —
2 4871 GHz 54906dBm| [ [ ]
3 - 1] .
2 Properties»
5
8 [
g |
5 I More
10 10f2
11 [ |4
. e
MSG STATUS

Test Model

PSD(Power Spectral Density ) RBW=100kHz, VBW =300 kHz

[J802.11b | [Js02.11g [ [XI802.11n(HT20) | [1802.11n(HT40)

Channel 11: 2462MHz
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Agilent Spectrum Anﬂlyzer Swept SA

SEMSE:INT) ALIGN AUTO

Report No. LP23080282C01-36

#Avg Type: RMS
PHO: Fast L, Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 dB

#VBW 300 kHz

Span 40.00 MHz

Sweep 3.867 ms (1001 pts)

STATUS

Peak Search

NextPeak

Next PK Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10of2

page 47 of 82

_l

Test Model

Agilent Spectrum Analyzer Swept SA

Band edge

[1802.11b | []802.11g

| [XI802.11n(HT20) | []802.11n(HT40)

SEMSE:INT| ALIGN AUTD

Channel 11: 2462MHz

02:58:43 4M May 31, 2024

#Avg Type: RMS
Avg[Hold:>100/100

Trig: Free Run

PNO: Fast )
™ Atten: 30 dB

IFGain:Low

Marker

Select Marker’

3
| S

= OO0~ MEWN =

RS

FUNCTION

FUMCTION WIDTH

2463 25 GHz 5401 dBm| |

FUMCTION VALUE &

- ]

2.475 00 GHz 3113dBm|[ [ T ]

2.483 50 GHz 37938dBm| [ [ 0]
) A

Normal

Delta

Fixed»

Off

s —

Properties»

=
7]
@

Test Model

Unwanted Emissions in non-restricted frequency bands

[1802.11b | [1802.11g

| (X]802.11n(HT20) | [802.11n(HT40)
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Channel 11: 2462MHz
Agilent Spectrum Analyzer - Swept SA
Q=R R SO G EACE [ : ALIGN AUTO
#Avg Type: RMS
PNO: Fast L, Trig: Free Run Avg|Held:>100/100
IFGain:Low Atten: 30 dB Select Marker
»
Mkr2 4.924 GHz 2
Ref 20.00 dBm -52.870 dBm B e |
X Normal
1
[ |
Delta
e |
Fixed»
|
Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz Off
MKF| MODE TRC| SCL FUNCTION FUNCTION ‘WIDTH FUNCTION VALUE &
1 --_zmm——— ||
Al F | | 4924GHz| $2870dBm| | [ @@ |
I R -
3 Properties»
5
g |
2 |
- More
10 10f2
11 I R S R E— -
< -
MSG STATUS

PSD(Power Spectral Density ) RBW=100kHz, VBW =300 kHz
Test Model [1802.11b | [1802.11g | [1802.11n(HT20) | [X802.11n(HT40)
Channel 3: 2422MHz
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Agilent Spectrum Analyzer - Swept SA
RF SENSE:INT ALIGN AUTO!
#Avg Type: RMS Peak Search
PNO: Fast L, Trig: Free Run Avg|Held=>10/10
IFGain:Low Atten: 20 dB

NextPeak
|
Next Pk Right
|
Next Pk Left
B
Marker Delta
B
Mkr—CF
s |
Mkr—RefLvl
Bt

More

1of2
= #VBW 300 kHz Sweep 7.667 ms (1001 pts)
IMSG STATUS 4'
Band edge
Test Model [1802.11b | [1802.11g | [802.11n(HT20) | [XI802.11n(HT40)

Center 2.42200 GHz Span 80.00 MHz

Channel 3: 2422MHz

Agilent Spectrum Analyzer - Swept SA
RL RF |Ss0&  ac | SEMSE:INT ALIGN AUTO 12:06:51 P May 21, 2024

#Avg Type: RMS Marker

Avg|Held:>10/10 il

PNO: Fast (5 T1rig:FreeRun

]
IFGain:Low Atten: 20 dB Select Marker’

‘Lﬂ

MKR MODE TRC| SCL FUNCTION FUMCTION WIDTH FUMCTION VALUE &

T

Off

bes o [ —
2.413 25 GHz KT -T  E E  [e—

1
2 2.400 00 GHz 37134dBm| [ [ ]
3 2.393 15 GHz 39888dBm| [ [ 0] ;
4 - 1 Properties»
5
? |
5 I More
10 10f2
11 ) A E B
<

=
&
o
@
ES
g
&
>

Unwanted Emissions in non-restricted frequency bands
Test Model [1802.11b | [1802.11g | [1802.11n(HT20) | [X802.11n(HT40)
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Channel 3: 2422MHz
Agilent Spectrum Analyzer - Swept SA
Q=R R SO G EACE [ : ALIGN AUTO
#Avg Type: RMS
PNO: Fast L, Trig: Free Run Avg|Held:>10/10
IFGain:Low Atten: 20 dB Select Marker
»
2
Ref 10.00 dBm B e |
! Normal
[ |
Delta
e |
Fixed»
i |
Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Off
MKF| MODE TRC| SCL FUNCTION FUNCTION ‘WIDTH FUNCTION VALUE &
1 --_zmm——— ||
Al F | | 3233GHz| $8478dBm| | [ 000 |
I -
3 Properties»
5
g |
2 |
- More
10 10f2
11 I R S R E— -
< -
MSG STATUS

PSD(Power Spectral Density ) RBW=100kHz, VBW =300 kHz
Test Model [1802.11b | [1802.11g | [1802.11n(HT20) | [X802.11n(HT40)
Channel 7: 2442MHz
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Agilent Spectrum Anﬂlyzer Swept SA

SEMSE:INT ALIGNAUTO  [12:09:54 PM May 21, 2024

#Avg Type: RMS Peak Search

PHO: Fast L, Trig: Free Run Avg|Heold:>10/10
IFGain:Low Atten: 20 dB

NextPeak
|
Next Pk Right
|
Next Pk Left
B
Marker Delta
B
Mkr—CF
s |
Mkr—RefLvl

More
10of2

# #VBW 300 kHz Sweep 7.667 ms (1 001 pts) _
IMSG STATUS

Unwanted Emissions in non-restricted frequency bands
Test Model [1802.11b | [1802.11g | [802.11n(HT20) | [XI802.11n(HT40)
Channel 7: 2442MHz

Agilent Spectrum Analyzer Swept SA

SEMSE:INT ALIGN AUTO 12:13:31PM 21, 2024
#Avg Type: RMS TRACE Marker

PNO: Fast L, Trig:FreeRun Avg|Held:>10/10 TVPE
IFGain:Low Atten: 20 dB Select Marker
»
2
1LO dBidiv.  Ref 10.00 dBm e | |
og
T T T T T T T
------- Normal
e |
Delta
e |
Fixed»
|
Off
MKR MODE TRC| 5CL FUNCTION FUNCTION WIDTH FUNCTION WALUE
1 I -_zs;:xam 0 633 dBm| | [ s |
A F | fl 3259 GHz] 57369dBm| [ ]
3 - 1 :
2 Properties»
5
¢ . |
7
g More
10 10f2
& - [ [ |
s e
MSG STATUS

PSD(Power Spectral Density ) RBW=100kHz, VBW =300 kHz
Test Model []802.11b | [1802.11g | [1802.11n(HT20) | [<]802.11n(HT40)
Channel 11: 2462MHz
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Agilent Spectrum Analyzer - Swept SA
RF

Center 2.46200 GHz
#Res BW 100 kHz

MSG

PNO: Fast L,
IFGain:Low

#VBW 300 kHz

Report No. LP23080282C01-36
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SENSE:INT ALIGN AUTO!
#Avg Type: RMS

AvgHold>100/100

Peak Search

7 Trig:Free Run
Atten: 20 dB

NextPeak

Next PK Right

Next Pk Left
g
Marker Delta
i s |
MKkr—CF
i st
Mkr—RefLvl

Span 80.00 MHz

Sweep 7.667 ms (1001 pts) “l

Band edge

Test Model [ ]802.11b

[1802.11g | [802.11n(HT20) | [XI802.11n(HT40)

Agilent Spectrum Analyzer - Swept SA
RL RF |S0%  AC |

Channel 11: 2462MHz

| ALIGN AUTO
#Avg Type: RMS

SEMSE:INT| 11:59:50 AM May 21, 2024

Marker

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 20 dB Select Marker
>
2
| s |
Normal
e |
Delta
e |
Fixed»
= ] |
Off
MKR MODE bes o FUNCTION FUNCTION WIDTH FUNCTION WALUE
1 245325 GHz YT R D e—
2 (1] 2.483 50 GHz 36121dBm| [ [ ]
3 - ] .
2 Properties»
5
g [
g |
5 I More
10 10f2
a ! [ [ | B
‘ T
MSG STATUS
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Unwanted Emissions in non-restricted frequency bands
Test Model [1802.11b | [1802.11g | [802.11n(HT20) | [X]802.11n(HT40)
Channel 11: 2462MHz
Agilent Spectrum Analyzer - Swept SA
RF 50Q  AC ALIGN AUTD 12:01:31 PM May 21, 2024 Peak S h
Marker 2 3.285810000000 GHz . #Avg Type: RMS S
1 Trig:Free Run Avg|Hold:>10/10
IFGain:Low Atten: 20 dB
NextPeak
Ref 10.00 dBm B |
X Next Pk Right
B |
Next Pk Left
e imi i |
Marker Delta)
|
Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.5330 s (1001 pts) Mkr—CF
MKR MODE TRC SCL. bs o FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 [ 2465GHzl  oorodBm| | [ M
N [ 3286GHz| __®6e09dBm| | | |
I
2 e Mkr—RefLvi
5
3 |
> |
- More
10 1of2
11 I -
< b
MSG STATUS
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RADIATED SPURIOUS EMISSION

4.5.1. Applicable Standard

Report No. LP23080282C01-36
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According to FCC Part 15.247(d) and 15.209 and KDB 558074 D01
15.247 MEAS GUIDANCE v05r02

4.5.2. Conformance Limit

According to FCC Part 15.247(d): radiated emissions which fall in the restricted bands, as
defined in 815.205(a), must also comply with the radiated emission limits specified in

815.209(a) (see 815.205(c)).
According to FCC Part15.205, Restricted bands

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46
2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.5252 2483.5-2500 17.7-21.4
5
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41

According to FCC Part15.205, the level of any transmitter spurious emission in Restricted
bands shall not exceed the level of the emission specified in the following table

Restricted Field Strength (uV/m) | Field Strength Measurement
Frequency(MHz) (dBpV/m) Distance
0.009-0.490 2400/F(KHz) 20 log (uV/m) 300
0.490-1.705 24000/F(KHz) 20 log (uV/m) 30
1.705-30 30 29.5 30
30-88 100 40 3
88-216 150 43.5 3
216-960 200 46 3
Above 960 500 54 3
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4.5.3. Test Configuration

Test according to clause 3.2 radio frequency test setup 2

4.5.4. Test Procedure

This test is required for any spurious emission that falls in a Restricted Band, as defined in Section
15.205. It must be performed with the highest gain of each type of antenna proposed for use with the
EUT. Use the following spectrum analyzer settings:

For Above 1GHz:

The EUT was placed on a turn table which is 1.5m above ground plane.

Maximum procedure was performed on the highest emissions to ensure EUT compliance.

Span = wide enough to fully capture the emission being measured

RBW =1 MHz

VBW > RBW

Sweep = auto

Detector function = peak

Trace = max hold

For Below 1GHz:

The EUT was placed on a turn table which is 0.8m above ground plane.

Maximum procedure was performed on the highest emissions to ensure EUT compliance.

Span = wide enough to fully capture the emission being measured

RBW = 100 kHz

VBW > RBW

Sweep = auto

Detector function = peak

Trace = max hold

For Below 30MHz:

The EUT was placed on a turn table which is 0.8m above ground plane.

Maximum procedure was performed on the highest emissions to ensure EUT compliance.

Span = wide enough to fully capture the emission being measured

RBW = 9kHz

VBW > RBW

Sweep = auto

Detector function = peak

Trace = max hold

For Below 150KHz:

The EUT was placed on a turn table which is 0.8m above ground plane.

Maximum procedure was performed on the highest emissions to ensure EUT compliance.

Span = wide enough to fully capture the emission being measured

RBW = 200Hz

VBW > RBW

Sweep = auto

Detector function = peak

Trace = max hold

Follow the guidelines in ANSI C63.10-2013 with respect to maximizing the emission by rotating the EUT,
measuring the emission while the EUT is situated in three orthogonal planes (if appropriate), adjusting
the measurement antenna height and polarization, etc. A pre-amp and a high pass filter are required for
this test, in order to provide the measuring system with sufficient sensitivity. Allow the trace to stabilize.
The peak reading of the emission, after being corrected by the antenna factor, cable loss, pre-amp gain,
etc., is the peak field strength, which must comply with the limit specified in Section 15.35(b). Submit
this data.

Now set the VBW to 10 Hz, while maintaining all of the other instrument settings. This peak level, once
corrected, must comply with the limit specified in Section 15.209. If the dwell time per channel of the
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hopping signal is less than 100 ms, then the reading obtained with the 10 Hz VBW may be further
adjusted by a “duty cycle correction factor”, derived from 20log(dwell time/100 ms), in an effort to
demonstrate compliance with the 15.209 limit. Submit this data.

Repeat above procedures until all frequency measured was complete.

Test Results:

B Spurious Emission below 30MHz (9KHz to 30MHZz)

Meter Emission L .
Frequency Factor Reading Level Limits Margin Ant. Pol.
Detector IV,
(MH2z) (dB) (dBuV) | (dBpuV/m) | (dBuV/m) (dB) Type

Note: the amplitude of spurious emission that is attenuated by more than 20dB below the
permissible limit has no need to be reported.
Distance extrapolation factor =40log(Specific distance/ test distance)( dB);
Limit line=Specific limits(dBuV) + distance extrapolation factor

B Spurious Emission Above 1GHz (1GHz to 25GHz)
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All modes 2.4G 802.11b/g/n have been tested, and the worst result recorded was report as below:

Test mode: 802.11g Frequency: Channel 1: 2412MHz
Frequency Rhélaeé?r:g Factor ET;SVS;?n Limits Margin Ant. Pol.
Detector v
(MHz) (dBuV) (dB) (dBuVv/m) | (dBuV/m) (dB) Type
4825 55.1 0.98 56.08 74 -17.92 peak v
4842 45.78 0.98 46.76 54 -7.24 AVG v
7236 38.96 7.66 46.62 74 -27.38 peak v
7239 29.34 7.67 37.01 54 -16.99 AVG v
4825 47.35 0.98 48.33 74 -25.67 peak H
4842 36.43 0.98 37.41 54 -16.59 AVG H
7236 38.68 7.66 46.34 74 -27.66 peak H
7239 28.79 7.67 36.46 54 -17.54 AVG H
Test mode: 802.11¢g Frequency: Channel 6: 2437MHz
Frequency R’!:é?r:g Factor ET(LSVS;?n Limits Margin Ant. Pol.
Detector v
(MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Type
4876 53.48 0.99 54.47 74 -19.53 peak v
4893 42.92 1 43.92 54 -10.08 AVG v
1782 54.1 -4.89 49.21 74 -24.79 peak v
1799 44.4 -4.85 39.55 54 -14.45 AVG v
7311 38.42 7.64 46.06 74 -27.94 peak v
7307 28.51 7.64 36.15 54 -17.85 AVG v
4876 53.19 0.99 54.18 74 -19.82 peak H
4893 42.98 1 43.98 54 -10.02 AVG H
1765 57.72 -4.93 52.79 74 -21.21 peak H
1782 44.92 -4.89 40.03 54 -13.97 AVG H
7311 38.78 7.64 46.42 74 -27.58 peak H
7307 28.37 7.64 36.01 54 -17.99 AVG H
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Test mode: 802.119g Frequency: Channel 11: 2462MHz
Frequency Rlzlae(tj?r:g Factor ErrL1iesVsei|on Limits Margin Ant. Pol.
Detector v
(MH2) (dBuVv) (dB) (dBuV/m) (dBuV/m) (dB) Type
4927 51.81 1 52.81 74 -21.19 peak \V;
4944 40.29 0.99 41.28 54 -12.72 AVG \V;
7386 37.97 7.6 45.57 74 -28.43 peak \V;
7426 28.29 7.59 35.88 54 -18.12 AVG \V;
4927 48.48 1 49.48 74 -24.52 peak H
4944 37.63 0.99 38.62 54 -15.38 AVG H
7386 3841 7.6 46.01 74 -27.99 peak H
7426 28.39 7.59 35.98 54 -18.02 AVG H

Note: (1) All Readings are Peak Value (VBW=3MHz) and Peak Value (VBW=10Hz).

(2) Emission Level= Reading Level+Probe Factor +Cable Loss.

(3) Data of measurement within this frequency range shown “ -- 7 in the table above means
the reading of emissions are attenuated more than 20dB below the permissible

limits or the field strength is too small to be measured.
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B Spurious Emission in Restricted Band 2310-2390MHz and 2483.5-2500MHz

All modes 2.4G 802.11b/g/n have been tested, and the worst result recorded was report as below:

Test Mode: 802.11g |  2412MHz Test Channel Lowest
Temperature: 23.7C Phase: Vertical
Relative Humidity: 57% Pressure: 98.3KPa
6.9 dBuV/m
77 . FCO Class B-3M-Radiation Peak{Above-16)]
f ' \
57 T HEE+Etas+B—3M-Hadmiron gtibove—Hadr l]
1 iM
“ | M} | \ peak
27 RS TERU W IO PO PRI R N B CR——E RV }_.’I \"-\.
| e JAVE
-2 e e e
17
7
3
2300.000 2313.00  2326.00  2339.00 235200  [(MHz) Z376.00  2391.00  2404.00  2417.00  2430.00
Freguency Factor | Reading | Level Limit  |Margin
No. | " MHz)  |(dBuvim)| (@Buv) |(dBuvim)|(dBuvim)| (dB) || | Reme
1 2400.000 | -2.80 52.89 50.09 7400 (-23.91| peak
2 2400.230 -2.80 36.68 33.88 54.00 [-20.12| AVG | *
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Test Mode: 802.11g |  2412MHz Test Channel Lowest
Temperature: 23.7C Phase: Horizontal
Relative Humidity: 57% Pressure: 98.3KPa
86.9 dBuV/m
77 FEQ Class B 3M Radiation Peak(Above 1G]
"~
67
I |
57 FHE F+Hsrnwnnrﬁnﬁnn£["q|ﬁ.hnvﬂ Hajt 1|
i
a7 Ja, AM-"H ] |.M‘W"e""
e [ \
7 Lottt Oy b S sttt s o At ,M{’ ..};J -
. %Wm.fﬁ
’.w*
27 -n-t—"‘—-h-.-_..h—_\,_,____._——u—__4___u__.——-—m__q____‘w,.‘,,,__n-vw—-m_M,_a-"'"'"“'"/
17
7
3
2300000 2313.00  2326.00  2339.00 239200  (MHz) 237600  2391.00 240400  2417.00  2430.00
Frequency | Factor | Reading | Level Limit [Margin
No. | " " MHz)  |(@Buv/m)| (@Buv) |(dBuv/m)|(@Buvim)| (aB) |Peecer [MK | Remark
1 2400.000 | -2.80 | 5275 | 49.95 74.00 |(-24.05| peak
2 2400.230 | -2.80 | 37.25 | 34.45 54.00 (-19.55| AVG | *
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Test Mode: 802.11g | 2462MHz Test Channel Highest
Temperature: 23.7C Phase: Vertical
Relative Humidity: 57% Pressure: 98.3KPa

869 dBuV/m

77 . FCQ Class B 3M Radiation Peak(Above 16

&7 e i e

57 / 1 \\ APt - Thndintion Aot iAo s—Har
AT WJ/ { \\M‘t 3
g,

37 H \\ b, bt i Mo it ithetdben it us pe-ak
_A_pl(') \““*’W“"M&rw“ e 2
27 | - N R E—
17
7
-3
2450.000 2455.00 2460.00 2465.00 2470.00 [MHz) 2480.00 2485.00 2490.00 2495.00 2500.00
Frequency Factor | Reading | Level Limit  |Margin
No. (MHz)  |(@Buvim)| (@Buv) |(dBuv/m)|(@Buvim)| (@B) |P=*cor M| Remark
1 | 2483500 | -248 | 41.00 | 3852 | 74.00 |-35.48| peak
2 | 2483500 | 248 | 3043 | 2795 | 5400 |-26.05] AVG
3 | 2477.300 | 251 | 47.86 | 4535 | 74.00 |-28.65| peak
4 | 2477350 | 251 | 3285 | 3034 | 5400 |-2366| AVG | *
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Test Mode: 802.11g |  2462MHz Test Channel Highest
Temperature: 23.7C Phase: Horizontal
Relative Humidity: 57% Pressure: 98.3KPa
86.9 dBuV/m
77 ! FCO Class B 3M Radiation Peak(Above 16)

. WWWWM\

R M F—
57 r.l" | '1 FRE-Ftmrr - Frdintron-AyafAboreH
i
o w‘/ / | WMM

[ b hadd b, A, -L%&épeak
37 I \\“‘M 4 i U
”‘/” = m-&w ~
iy . 2
27 . Rt e |AVE
17
7
-3
2450.000 2455.00  2460.00 2465.00  2470.00 [MHz) 24B0.00 248500 2490.00 249500  2500.00
No. Frequency | Factor | Reading | Level Limit [Margin| |k | remark

(MHz) ~ |(dBuv/im)| @Buv) |(dBuv/m)|(@BuVim)| (dB)
2483500 | -2.48 | 4279 | 40.31 74.00 |-33.69] peak
2483500 | -2.48 | 31.13 | 2865 | 54.00 |-25.35| AVG
2477.200 | -2.51 | 5293 | 50.42 | 74.00 [-23.58] peak
2477.250 | -2.51 | 3562 | 33.11 5400 |-20.89] AVG | *

alw|n] =
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Test Mode: 802.11IN(HT40) | 2422MHz | Test Channel Lowest
Temperature: 23.7C Phase: Vertical
Relative Humidity: 57% Pressure: 98.3KPa

86.9 dBuV/m

77 . FCE Class B-3M-Radiation Pegk(Above 16},

67

57 { Hm_inmmm,

= ¥a M‘t
47 | L Ut
% |
27 Lhptdihia i I— A P At ) PRRNTTY ) ﬁ‘. i | et o b PEEK
A s Ty d Sk W Wt II| -l ey
4 | 2/

27 ..-—--u._______-_w_,_-.“__m____._-_____,__._,_,,._k._,_u__#,__.,,,___.___Lw(,.—-«-q..»_..xm_,xf t \1-"“*\-—-"—-.._,_.,» AVEG

17

7

3

2300000 2316.00 233200 234800  2364.00  (MHz) 239600 241200 242800  2444.00  2460.00
Frequency Factor | Reading | Level Limit |Margin
No. | " MHz)  |(dBuvim)| (dBuV) |(dBuv/m)|(dBuvim)| (aB) |PEEcter [MK | Remark

1 2400.000 | -2.80 | 4029 | 37.49 7400 |-36.51| peak

2 2400.000 | -2.80 | 30.70 | 27.90 5400 |-26.10| AVG | *

3 2390.880 | -2.84 | 43.07 | 40.23 7400 |-33.77| peak

4 2390.880 | -2.84 | 30.37 | 27.53 5400 |-26.47| AVG
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Test Mode: 802.1IN(HT40) | 2422MHz | Test Channel Lowest
Temperature: 23.7C Phase: Horizontal
Relative Humidity: 57% Pressure: 98.3KPa

86.9 dBuV/m

77 FCQ Class B 3M Badiation Peak{Above 16}

67 MM_MA

__V__,.."’""““'M- i
57 FHE-Etn an =Ty Hndmh-lil(n ."rm[ﬁ.h::;\l &
]I
47 {1
3 1 \
T A LR R SN PO YTt Yy P R K ﬂhn)mmﬁl——u A J L, pnid peak
2 /

27 R e e e e T e e ___,._i_n___.x) I\W\'“'"“‘---- e AYG

17

7

3

2300.000 2316.00 233200  2348.00 236400  (MHz) 2396.00  2412.00  2428.00  2444.00  2460.00
Frequency Factor | Reading | Level Limit |Margin
No. | MHz)  |(dBuvim)| (dBuV) |(dBuvim)|(dBuvim)| (dB) |Peecor | MK | Remark

1 2400.000 -2.80 42.32 39.52 74.00 |-34.48| peak

2 2400.000 -2.80 31.47 28.67 5400 |[-25.33] AVG | *

3 2388.160 -2.85 42.07 39.22 74.00 |-34.78| peak

4 2388.160 -2.85 30.65 27.80 5400 |[-26.20] AVG
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Test Mode: 802.11IN(HT40) | 2462MHz | Test Channel Highest
Temperature: 23.7C Phase: Vertical
Relative Humidity: 57% Pressure: 98.3KPa

86.9 dBuV/m

77 FCQ Class B 3M Radiation Peak(Above 1G)

67 T ey

57 p’“‘“—“’f f“’"“’””w“ "“"*—n,\[ APt D TradintonAskrfAhore—H30r

47 1

P
37 Iil et Iy MMM_ A Pl ST, g O et s oM PR
/ 'h§ 4

27 w.__au_—«-x-m—m.h“_'__,,.-——n-____-_“w_w-—.____‘._-—*_.___,_-wAVG

17

7

3

2440000 2451.00 246200  2473.00 248400  (MHz) 2506.00  2517.00  2928.00  2539.00  2550.00
Frequency | Factor | Reading | Level Limit |[Margin

No. | MHz)  |(dBuv/m)| @Buv) |(dBuvim) |(dBuvim)| (dB) |Peiecter [MK- | Remark

1 2483.500 | -2.48 | 42.03 39.55 74.00 |-34.45| peak

2 2483.560 | -2.48 31.16 | 28.68 5400 [-25.32| AVG | *

3 2494120 | -2.46 | 41.59 39.13 74.00 |-34.87| peak

4 2494230 | -2.46 30.33 | 27.87 54.00 (-26.13| AVG
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Test Mode: 802.11IN(HT40) | 2462MHz | Test Channel Highest
Temperature: 23.7C Phase: Horizontal
Relative Humidity: 57% Pressure: 98.3KPa

86.9 dBuV/m

77 . FCQ Class B 3M Radiation Peak(Above 16}

67 At et | e p A g,

o,

57 ["— i i /8 \\\ FAFFimr DM b dintron-Aop afdhore—H50H
]

ol fl | ]
| \ ;
{ Mgl o st . AR ey | peak

7 | T b, i ke
/ . 4
»7 L . §\_ ______ SE S SN N S SRV SRR . T/
17
7
-3
2440.000 2451.00 2462.00 2473.00 2484.00 [MHz] 2506.00 2517.00 2528.00 2539.00 2550.00

No. Fr?r?qlﬁezr;cy (d'I:B?J(\:}?r:l) FE:S:I\?)Q (dléi‘\rfeflm) (dé_m}m) M(?jrg)m Detector | MK- | Remark
T | 2483500 | -248 | 44.73 | 4225 | 74.00 |-31.75| peak

2 | 2483560 | 248 | 3224 | 29.76 | 5400 |-24.24] AVG | *

3 | 2498630 | 243 | 4242 | 39.99 | 7400 |-34.01| peak

4 | 2498630 | -243 | 30.79 | 28.36 | 54.00 |-25.64| AVG

Note: (1) All Readings are Peak Value (VBW=3MHz) and Average Value (VBW=10Hz).
(2) Emission Level= Reading Level+Correct Factor.
(3) Correct Factor= Ant_F + Cab_L - Preamp
(4) The reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.
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B Spurious Emission below 1GHz (30MHz to 1GHz)

All antenna modes 2.4G 802.11b/g/n have been tested, and the worst result 802.1g recorded
was report as below:

Test Mode: 802.11G |  2412MHz Test Voltage: DC 12V
Temperature: 24.5C Phase: Vertical
Relative Humidity: 52% Pressure: 101.4KPa
M/N: CVD9662-AJ

80,0 dBuV/m

70

60
FCC part 158 3m Radiation

40 I

30 rwww.ﬁw

" ““J’“Mw Wﬂl

30000 40 50 60 70 80 (MHz) 300 400 500 GO0 700  1000.000
o[ Fency | e [eiera T Cone. | oo i o | e | e
1 163.7550| 11.93 8.98 1.99 2290 43.50 -20.60 QP
2 199.9856| 10.70 11.4 21 24.20 43.50 -19.30 QP
3 252.9482| 9.18 12.34 228 23.80 46.00 -22.20 QP
4 400.4319| 11.62 14.97 2.71 29.30 46.00 -16.70 Qr
5 564.6389| 13.42 17.27 3.31 34.00 46.00 -12.00 QP
6 663.4728| 12.55 18.66 359 34.80 46.00 -11.20 QP
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Test Mode: 802.11G |  2412MHz Test Voltage: DC 12V
Temperature: 24.5C Phase: Horizontal
Relative Humidity: 52% Pressure: 101.4KPa
M/N: CVD9662-AJ
80.0 dBuV/m
70
]
FCC part 158 3m Radiation
50 Margin -6 df I:
[
40 I T 1
3" iy M/J iy 4 o 1
20 M M
10
0o
30.000 40 50 60 70 &0 [MHz) 300 400 500 GO0 OO 1000000
Frequency | Reading |Antenna. | Cable. Result Limit Margin
No- | " " MHz)  [@Buvim)| @Bm) | @B) |@Buvim)|@Buvim)| @B) | P Remark
1 88.3421| 13.29 10.18 143 24.90 43.50 -18.60 QP
2 164.9074| 18.07 9.03 2 29.10 43.50 -14.40 QP
3 207.1226| 14.99 11.09 212 28.20 43.50 -15.30 QP
4 261.0582( 11.21 12.48 2.31 26.00 46.00 -20.00 QP
5 401.8385( 11.08 15 272 28.80 46.00 -17.20 QP
6 549.0193| 14.53 17.04 323 34.80 46.00 -11.20 apP
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Test Mode: 802.11G |  2412MHz Test Voltage: DC 12V
Temperature: 24.5C Phase: Horizontal
Relative Humidity: 52% Pressure: 101.4KPa
M/N: CVD7621-AJ
800  dBuY/m

fo

51}
FCC part 158 3m A adiation

&0 Maigin -6 d [

JWWM

30 J!
a0 i NVJT va M&M

30.000 FLUR 1] [MHz) 300 400 500 GO0 OO 1000 000
No. Fr?a;e;cy i @omy | Sy (dgﬁs\:r:u (@Boim) M,;?fsgi" Detector Remark
i 8206462 1426 | 869 | 135 | 2430 | 4000 | -1670 | QP
2 1489625 1310 | 842 | 188 | 2340 | 4350 | -2010 | QP
3 1640075 1277 | 603 | 2 | 2380 | 4350 | 1870 | QP
7 1800165 1618 | 964 | 208 | 2700 | 4350 | -1560 | QP
5 199.0856| 17.80 | 114 | 21 | 3140 | 4380 | -1210 | QP
5 2107860| 1338 | 1099 | 213 | 2650 | 4350 | -1700 | QP
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Test Mode: 802.11G | 2412MHz Test Voltage: DC 12V
Temperature: 24.5C Phase: Vertical
Relative Humidity: 52% Pressure: 101.4KPa
M/N: CVD7621-AJ
800 dBuv/m
0
[511]
FCC part 158 3m Radiation
50 Mangin -E d [
[
I | . |
| 'ﬂ "‘f"llvw"‘w
30 W/J
b s
20 Madie \“”"‘W " w%u«w‘
10
0.0
30,000 40 S50 G0 70 @0 MHz) 3aon 400 500 B0O FOO0 1000000
Frequency | Reading |Antenna. | Cable. Result Limit Margin
No- | " "MHz)  |(dBuvim)| (dBim) | (dB) |(dBuvim)|@Buvim)| (dB) | P Remark
1 49.7068| 6.14 14.48 0.88 21.50 40.00 -18.50 QP
2 108.2667| 5.90 12.27 163 19.80 43.50 -23.70 QP
3 199.9856| 10.80 11.4 2.1 24.30 43.50 -19.20 QP
4 3934723 17.00 14.82 268 34.50 46.00 -11.50 apP
5 407.6765| 11.74 16.33 3.13 31.20 46.00 -14.80 QP
6 547.0977| 11.16 17.02 322 31.40 46.00 -14.60 QP
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Test Mode: 802.11G | 2412MHz Test Voltage: DC 12V
Temperature: 24.5C Phase: Vertical
Relative Humidity: 52% Pressure: 101.4KPa
MI/N: CVD1662-AJ

80.0  dBuV/m

70

40

FCC part 158 3m Radiation

30.000 40 50 60 70 80 [MHz] 300 400 500 GO0 70O 1000.000

o il e e el e e B e
1 108.6470| 9.23 12.24 1.63 23.10 43.50 -20.40 QP
2 199.9856| 8.30 11.4 21 21.80 43.50 -21.70 QP
3 245.9509| 9.83 12.22 2.25 24.30 46.00 -21.70 QP
4 4004319 16.22 14.97 271 33.90 46.00 -12.10 QP
5 601.4265| 13.75 18.24 3.51 35.50 46.00 -10.50 QP
6 663.4729| 11.85 18.66 3.59 34.10 46.00 -11.90 QP
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Test Mode: 802.11G |  2412MHz Test Voltage: DC 12V
Temperature: 24.5C Phase: Horizontal
Relative Humidity: 52% Pressure: 101.4KPa
M/N: CVD1662-AJ
80.0 dBuV/m
70
60
FCC pait 158 3m Radiation
50 Margin -6 dt |:
|
40 1] [ i
TR VO L con
! m ’UMM
20 WN’W
10
0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700 1000.000
Frequency | Reading |Antenna. | Cable. Result Limit Margin
No- | MHz)  |(@Buvim)| (dB/m) | (dB) |(dBuvim)|@Buvim)| (dB) | P Remark
1 93.1132 13.95 11.25 1.5 26.70 43.50 -16.80 QP
2 108.6470( 10.33 12.24 163 2420 43.50 -19.30 QP
3 180.0165( 17.78 9.64 2.08 29.50 43.50 -14.00 QP
4 199.9856 23.40 11.4 2.1 36.90 43.50 -6.60 QP
5 400.4319| 18.32 14.97 2.71 36.00 46.00 -10.00 QP
6 601.4265| 10.35 18.24 3.51 32.10 46.00 -13.90 QP
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4.6. ANTENNA APPLICATION

4.6.1. Antenna Requirement

Standard Requirement

An intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party
shall be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unique
coupling to the intentional radiator shall be considered
sufficient to comply with the provisions of this section. The
manufacturer may design the unit so that a broken antenna
can be replaced by the user, but the use of a standard
antenna jack or electrical connector is prohibited. This
requirement does not apply to carrier current devices or to
devices operated under the provisions of §15.211, §15.213,
815.217, 815.219, or §15.221. Further, this requirement
does not apply to intentional radiators that must be
professionally installed, such as perimeter protection
systems and some field disturbance sensors, or to other
intentional radiators which, in accordance with §15.31(d),
must be measured at the installation site. However, the
installer shall be responsible for ensuring that the proper
antenna is employed so that the limits in this part are not
exceeded.

FCC CRF Part 15.203

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

4.6.2.Result

PASS.

The EUT has 1 antenna: an External antenna the gain is 2dBi;

Note:which in accordance to section 15.203, please refer to the internal photos.
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RF EXPOSURE

Remark: refer to MPE test report: Report No.: LP23080282C01-35-1
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( . LEPONT Report No. LP23080282C01-36
4.8 TESTING PHOTO
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PHOTOGRAPHS OF THE EUT

External photos
M/N:CVD1662-AJ
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External photos
M/N:CVD1662-AJ
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External photos
M/N: CVD7621-AJ
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External photos
M/N: CVD9662-AJ
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Internal photos

CELELLLT
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Internal photos
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Internal photos
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